
1

10

11

REV 3/11/2010

8

7

12

2

4

6

13

9

8

3

5

LEFT SIDE COVER
ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 3000-090 Left Side Cover Assembly 1

2 3000-091 Gib Holder - LH 1

3 3000-099 Brass Gib 1

4 3000-097 Spring Holder 1

5 3000-501 Jack Bolt, 1/2-13 x 5" 1

6 1/2"-13 Hex Nut 1

7 3/8" x 1.25" Hex Machine Bolt 2

8 3/8" SAE Flat Washer 4

9 3/8" Hex Nut 2

10 1/2" x 1.5" Hex Machine Bolt 4

11 1/2" Lock Washer 4

12 3/8-16 x 1.25" SHCS 7

13 3/8" Hex Jam Nut 7

TITLE:

5 4 3 2 1

Left Side Cover 

3000-090-A
SHEET 1 OF 1SCALE: 1:8 WEIGHT: 

REVDWG.  NO.

A
SIZE

10 Cooperative Way, Wright City, MO. 63390
(636)745-7757  Fax (636)745-2874


